



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000350731

Issued To :

Client Code : (ALWA01R1821)
RACHTR CHEMICALS PVT. LTD
PLOT NO - G1-586, RIICO INDUSTRIAL AREA
KHUSHKHERA, BHIWADI, TEH TIJARA
ALWAR
RAJASTHAN-301707
Kind Attn: MR SATENDRA TYAGI,DM-QAC,
R&D DIVISION

Date : 16-02-2024
Job No : 2402-1-141-535
Booking No : RG2324/1/8915
Booking Date : 06-02-2024
Customer Ref No. : EMAIL
Customer Ref Dt. : 29-01-2024

2402-1-141-535

SAMPLE DESCRIPTION :-

ONE SAMPLE (QUANTITY : 1 FT X 1 FT APPROX.) DESCRIBED AS RachTR EP 91, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Customer.

S.No.	Tests	Results	Protocol Adopted
1	Tensile Strength, MPa	16	BS 6319 (Part-7) : 1985

Date of receipt : 06.02.2024
Date of starting : 06.02.2024
Date of completion : 16.02.2024

End of report

GC-01(Rev-05)

1/1

AUTHORISED SIGNATORY
EMPLOYEE CODE:(5468)

Note: The results relate only to the items tested / calibrated above.
Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

SRI-C1 (Rev. 05)

Phone : 91-11-35200445, 35200499 Fax : 91-11-35200455
See overleaf for terms & conditions

2024/02/28 17:48



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000350730

Issued To :

Client Code : (ALWA01R1821)
RACHTR CHEMICALS PVT. LTD
PLOT NO.-G1-586, RICO INDUSTRIAL AREA
KHUSHKHERA, BHIWADI, TEH TIJARA
ALWAR
RAJASTHAN-301707
Kind Attn: MR SATENDRA TYAGI,DM-QAC,
R&D DIVISION

Date : 16-02-2024
Job No : 2402-1-141-534
Booking No : RG2324/1/8915
Booking Date : 06-02-2024
Customer Ref No. : EMAIL
Customer Ref Dt. : 29-01-2024

2402-1-141-534

SAMPLE DESCRIPTION :-

ONE SAMPLE (QUANTITY : 1 FT X 1 FT APPROX.) DESCRIBED AS RachTR EP 91, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Customer.

S.No.	Tests	Results	Protocol Adopted
1	Flexural Strength, MPa	28	BS 6319 (Part-3) : 1990

Date of receipt : 06.02.2024
Date of starting : 06.02.2024
Date of completion : 16.02.2024

End of report

GC-01(Rev-05)

1/1

AUTHORISED SIGNATORY
EMPLOYEE CODE:(5468)

16/02/24 4:10

Note: The results relate only to the items tested / calibrated above.
Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.

Phone : 91-11-35200445, 35200499 Fax : 91-11-35200455

See overleaf for terms & conditions



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)
An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org
E-mail id : customercare@shriraminstitute.org
qad@shriraminstitute.org

TEST REPORT

NO : C1/0000350729

Issued To :

Client Code : (ALWA01R1821)
RACHTR CHEMICALS PVT. LTD
PLOT NO. - G1-586, RIICO INDUSTRIAL AREA
KHUSHKHERA, BHIWADI, TEH TIJARA
ALWAR
RAJASTHAN-301707
Kind Attn: MR SATENDRA TYAGI, DM-QAC,
R&D DIVISION

Date : 16-02-2024
Job No : 2402-1-141-533
Booking No : RG2324/1/8915
Booking Date : 06-02-2024
Customer Ref No. : EMAIL
Customer Ref Dt. : 29-01-2024

2402-1-141-533

SAMPLE DESCRIPTION :-

ONE SAMPLE (QUANTITY : 1 FT X 1 FT APPROX.) DESCRIBED AS RachTR EP 91, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Customer.

S.No.	Tests	Results	Protocol Adopted
1	Compressive Strength, MPa	41	BS 6319 (Part-2) : 1983

Date of receipt : 06.02.2024
Date of starting : 06.02.2024
Date of completion : 16.02.2024

End of report

GC-01(Rev-05)

1/1

AUTHORISED SIGNATORY
EMPLOYEE CODE: (5468)

APBMLW
17/02/24
4:10

Note: The results relate only to the items tested / calibrated above.
If any other copies of this report or any other copies should be authenticated by reference to the original report.

2024/02/28 17:47

Phone : 91-11-35200445, 35200499

Fax : 91-11-35200455

See overleaf for terms & conditions